Skip to content

Pussy clamp - Wide version

3D model description

(Also check out free narrow version of this clamp)

This is a wide version of pussy clamp. The widest opening is 45mm. Height is 80mm.

Use them to trap outer lips of your partner's vagina. This opens easy access to tender parts, including clitoris. Use this to your advantage.

Also, check out the narrow version of this clamp. It is free.

Apart from your 3D printer, you will require following items:

  • M4 nuts - 4 pieces
  • M4 threaded rods, 60mm in length - two pieces. You can cut them from bolts, if your local hardware store does not sell them.
  • Glue. I used epoxy.
  • Sandpaper

CAUTION! Use only food-grade plastic for printing, as it touches very sensitive parts of the body.

Instructions on printing and assenlmbly you will found on the next section.

There is instructions how to use this toy. We found two ways to attach those clamps:

First option: Widen slits as far as possible, trap one outer lip in slit and screw nuts, until it is firmly held in place. Don't overtighten! Remember about feedback from your partner. When one lip is fixed, you can trap another and repeat the same process. Then enjoy your play ^_^

Second way: disassemble clamp completely and put base part between lips. You will see that it nicely parts the lips and holds thanks to friction. Attach one clamp and the screw it. Repeat with the other one. Enjoy ^_^

3D printing settings

I printed this on Cetus 3D printer with PLA plastic, 0.2mm layer and 65% infill.

You need to print one base part, two clamps and four nuts.

Nuts come in two options. Chose one. It is easier to print open nut. Print 4 of them vertically with openings on top, then install M4 nuts into those openings. Optionally, you can glue them in.

Closed nuts are harder to print, but they are nicer, because M4 nut is trapped inside and is not visible. To print this variant, place them vertically, with chamfer on top (there is small chamfer on one end). Configure your slicer to pause printing at height Z=5.4mm. Print without supports. When printer will pause, you'll see openings, where you need to put your M4 nuts. Push them deeper and resume printing. Be careful as your heated table (if you use one) will be hot, as well as hot end of your printer.

Base and clamps should be printed horizontally. You can clean holes with 4mm drill if they are uneven.

Be sure to remove any rough edges on parts, as they can cause pain during use. Sand parts for smoother finish.

Use glue to fix screw rods in base part, wait while it cures and you are ready to go :)

  • 3D model format: STL

Tags

Creator

Copyright

©

Similar 3D files

Best sellers of the category Naughties


Add a comment